
   

 

   

 

 

 

 

 

Sustainable expansion of irrigated agriculture and horticulture 
in Northern Adelaide Corridor: Task 3 - source water options; 

water availability, quality and storage considerations. 

 

 

 
John Awad, Joanne Vanderzalm, David Pezzaniti, Onyi-Obazi 

Esu, John van Leeuwen  
 

 
 

 
 
 

 

 
Goyder Institute for Water Research 

Technical Report Series No. 19/16 
 

 
 
 
 

www.goyderinstitute.org



 

 

 
Goyder Institute for Water Research Technical Report Series ISSN: 1839-2725 

 
The Goyder Institute for Water Research is a partnership between the South Australian Government through 
the Department for Environment and Water, CSIRO, Flinders University, the University of Adelaide, the 
[...]
Water samples were also collected from the Gawler Water Reuse Scheme (GWRS) ‘Bunyip Water’ at Wingate 

Basin (400 ML) and Hill Dam (700 ML) (Figure A−7). This scheme (operated since August 2016) was designed 

to capture waters from the Gawler River (1.2 GL licensed volume) and stored in above ground storage 

(Wingate Basin and Hill Dam) for reuse for intensive viticulture in western Barossa Valley (Light Regional 

Council, 2016a). The scheme is also connected to the VPS, for securing supply by an additional 500 ML of 

winter recycled water. Reclaimed water from VPS can be only stored in an enclosed, artificially lined 5 ML 

storage at the north-western of Wingate Basin (a lower level basin designed for pumping purposes) and in 

the Hill Dam. 

2.8.  Stormwater 

2.8.1. Urban stormwater 

The Department of Planning, Transport and Infrastructure (DPTI), SA detailed SA’s protected food and 

agriculture production areas under the Environmental and Food Production Areas (EFPAs) Act (2016)5. This 

is to protect primary production land (general EFPAs, where the zoning does not allow for the division of land 

for residential purposes) and to preserve rural living areas (where the EFPA Act 2016 allows land to be divided 

for residential purposes). The region studied in this project is located within the EFPAs, as shown in Figure 

E−5. Landuse mapping (in 2016) was used to estimate the proportion of each area category (i.e., area 

identified as primary production land, animal husbandry zone and rural living areas) in the study region. 

Based on the stormwater management plans of the study area regional councils (Light and Adelaide Plains 

councils) for the key townships (Two Wells, Roseworthy and Freeling), current and projected stormwater 

runoff volumes are summarised in this report. 

2.8.2. Rooftop stormwater runoff 

Land use mapping of intensive horticulture categories, in 2016, was used to estimate the numbers and areas 

of greenhouses established in the NAP (Figure E−7). Historical gridded climate data and the climate change 

projections for the Edinburgh RAAF station were used to estimate the total volume of rainwater that could 

be harvested from the current and future development of greenhouse areas. 

Samples were collected of harvested rainwaters (from the collection pipes and from storage dam) from poly- 

and glass-greenhouse roofs within the NAP at the start (May 2018) and end (Oct 2018) of the wet season to 

determine variation in the quality of water runoff. 

 

 

 
5 Government of South Australia, DPTI, Planning, Development and Infrastructure Act 2016 Environment and Food 
Production Areas, issued date 04/04/17, SAPLANNINGPORTAL.SA.GOV.AU 
https://www.saplanningportal.sa.gov.au/__data/assets/pdf_file/0011/282935/Factsheet_-
_Environment_and_Food_Production_Areas.pdf  

https://www.saplanningportal.sa.gov.au/__data/assets/pdf_file/0011/282935/Factsheet_-_Environment_and_Food_Production_Areas.pdf
https://www.saplanningportal.sa.gov.au/__data/assets/pdf_file/0011/282935/Factsheet_-_Environment_and_Food_Production_Areas.pdf


 

Sustainable Expansion of Irrigated Agriculture and Horticulture in Northern Adelaide Corridor|  11 

 

Figure 2−5. Surface waters within the study area, flow gauge stations and sample collection sites along the Gawler 
River and Light River. 

2.9.  Groundwater and managed aquifer recharge (MAR) suitability 

The groundwater resource and managed aquifer recharge (MAR) suitability assessment was based on existing 

hydrogeological information, including a recent review of water groundwater resources (GIWR, 2016). This 

assessment, however, does not consider aquifer pressure constraints, as this requires numerical modelling 

which was outside of the scope of Task 3. Such modelling is hindered by the model domain of the current 

Adelaide Plains Groundwater Flow and Solute Transport model (AP2011) (RPS Aquaterra, 2011) and the 

limited groundwater observations north of Gawler River. Currently AP2011 extends to the Light River in the 

north but does not allow any buffer to reduce to impact of boundary conditions. Hydrogeological and 

hydrogeochemical investigations would be required along with flow and solute transport modelling to 

address the suitability of specific locations for an ASR bore field, and for overall optimisation of the bore field 

performance. 

Groundwater salinity, well locations, depth to groundwater and other groundwater quality data (e.g. cations 

and anions) were obtained from WaterConnect (Government of South Australia, 2017). Salinity contours and 

piezometric surfaces were prepared by S. Barnett, DEW, using data from WaterConnect and are presented 

in Figure F−6 (for T1 aquifer) and Figure F−7 (for T2 aquifer). Data of the extent of the T1 aquifer, depth to 

top of aquifer and aquifer thickness were exported from the AP2011 (RPS Aquaterra, 2011). 

Gawler River catchment area 

Light River catchment area 

Creeks 



 

12 | Sustainable expansion of irrigated agriculture and horticulture in Northern Adelaide Corridor: Task 3 – source water options 

Key criteria for the MAR suitability assessment were groundwater salinity and environmental value, proximity 

to existing groundwater users, depth to top of aquifer, thickness of aquifer and depth to groundwater. These 

criteria were reviewed by representatives of DEW and EPA for this study. 

Results 
The Results part of this report are comprised of 5 sections. I.e. Section 3 to Section 7. Section 3 describes the 

seasonal impacts on Bolivar DAFF WWTP’s reclaimed water quality and the differences and changes in the 

qualities from source (supply from St Kilda DAFF plant) to point of use (farm dam). Suitability assessment 

(based on the trigger values for each WQ parameter (ANZECC and ARMCANZ, 2000) of reclaimed water for 

irrigation purposes is also presented. Section 4 details seasonal variation in surface water (i.e. Gawler River 

and Light River) quantity and quality. The quality and quantity of rainwater that could be harvested from the 

current and future development of greenhouse areas in NAP, based on historical climate data and the climate 

change projections (determined based on data for the Edinburgh RAAF station, SA), are also presented. 

Section 5 provides known information (which was available to this project) on groundwater resources and 

qualities within the study area. This section also presents the findings of a MAR suitability assessment study. 

Section 6 presents the findings from the landholder survey conducted in NAP. This includes information on 

some key current practices including growing periods for crop types, crop rotation cycle, the current irrigation 

systems and practices, water treatment and storage facilities and current practices used to manage soil 

sodicity and water salinity. Section 7 details models and software tool (in Microsoft Excel) that were 

developed with user selected climate models to provide information on 1) the quantity and quality of 

irrigation water, 2) outcomes when blending different sources of water such as harvested stormwater with 

other sources (e.g., reclaimed water, Gawler River), and 3) to predict the quantity of irrigation water and 

desalination capacity requirements (by Reverse Osmosis-RO, as used in the NAP region) based on the trigger 

values for TDS and chloride concentrations. 

3. Reclaimed water 

3.1. Introduction 

The Virginia pipeline scheme (VPS) distributes ~17.0 GL of reclaimed water sourced from the Dissolved Air 

Flotation and Filtration (DAFF) St Kilda plant, Bolivar to horticulture customers (~400) in the NAP region. 

Supply is at a maximum of 105 ML/d (GIWR, 2016). A further 2.5 GL of reclaimed water is available (at the 

time of this study) to landholders during winter months through the VPS, which would require storage in 

order to be used during other months of the year. The VPS is extended past the Gawler River to the 

intersection between Brownes Rd and Bailey Rd West, Two Wells which is a part of the study area (as shown 

in Figure D−4, Appendix D). 

A new scheme, the Northern Adelaide Irrigation Scheme (NAIS) will distribute an additional 12 GL (in Stage 

1) of managed-salinity reclaimed water (the reclaimed water salinity level will be capped to 1165 mg/L) and 

a further 8 GL will be provided in Stage 2. The total peak recycled water supply capacity for the NAIS scheme 

(12 GL per annum, Stage 1) post storage is 62 ML/d while the total peak treatment design capacity for the 

Stage 1 NAIS scheme is 52 ML/d with 50% of the flows, i.e. 26 ML/d coming from the existing DAFF plant and 

the remaining from the new advanced water recycling plant (AWRP). The approximate design blending ratio 

is 50: 50. However, depending on the demand profile and the operation of the AWRP and DAFF, there is 



 

Sustainable Expansion of Irrigated Agriculture and Horticulture in Northern Adelaide Corridor|  13 

flexibility to source water either from AWRP or DAFF alone (only in winter months) when the demand is low 

in the initial years (Nirmala Dinesh, personal communication, 2019). 

The AWRP, constructed as part of NAIS scheme at the Bolivar WWTP site, includes pre-treatment with 

coagulation & flocculation prior to lamella clarification, followed by pressure media filtration, UV and 

chlorination. Feed water source to the AWRP will be post activated sludge treatment before lagoon 

stabilisation treatment from the main Bolivar WWTP. Pre-treatment is by coagulation and flocculation 

followed by lamella clarifier. The low-pressure media filtration is by anthracite and sand followed by UV 

irradiation (reduction equivalent dose (RED) UV dose: > 55 mJ/cm2 at 54% UVT and chlorination (target dose 

rate: Ct > 10 mg.min/L). These treatment processes are for further reduction in suspended solids, and 

pathogens. The Stage 1 peak treatment design capacity of the AWRP is 26 ML/d with an ultimate design 

treatment capacity of up to 34 ML/d. The design of AWRP has flexibility to adopt a reverse osmosis process 

if required to meet the salinity limit. 

As part of the NAIS scheme, surplus DAFF water is planned for injection and storage in a MAR scheme, during 

the winter. This MAR scheme is proposed to comprise of 25 bores spaced at 250 m apart at the Bolivar site, 

to provide a total storage capacity of 4.1 GL per annum. It is intended that 10 bores will be drilled initially, 

and any additional bores required will be evaluated by a post-performance review of the initial 10 bores. 

Injection and extraction rates are expected to average 11 L/s (up to 20L/s per well) and 15 L/s (up to 35 L/s 

per well) respectively, and the actual storage time is based on the customer demand profile, TDS level in the 

extracted water and recovery efficiency6. The NAIS scheme also includes two lined above-ground earth bank 

storages (200 ML each: 197.5 m x 109.5 m x 5 m depth) located at the corner of Hart and Porter Roads, ~5 

Km north-west of Two Wells, SA. The NAIS water will be transferred from the Bolivar WWTPs to the earth 

bank storages and from these, will be distributed to the NAIS horticultural irrigation customers. 

At the time of reporting, the AWRP and the rest of the NAIS infrastructure were in the design and/or 

construction stages. For the purposes of Task 3 objectives, an assumption was made that the applied 

treatment will be minimum to achieve the proposed water quality (salinity level capped to 1165 mg/L) and 

consequently, qualities of effluent water after the DAFF plant were used in this report to estimate the water 

qualities for both VPS and NAIS schemes (but capped to 1165 mg/L for the NAIS scheme only). Further, the 

NAIS scheme might source reclaimed water from either AWRP or DAFF alone when the demand is low in the 

initial years of NAIS operations, and the water quality from both DAFF and AWRP is expected to be similar 

except for salinity. 

3.2. Qualities of source waters (seasonal variations) 

With potential problems caused by low/lower than optimal water quality used for irrigation (e.g. limited crop 

growth and reduced product yield) there is a need to understand any seasonal variation in reclaimed water 

quality and the differences and changes in the qualities from source to point of use. Qualities of reclaimed 

water, post the DAFF plant, Bolivar (the source of the VPS) were obtained from SA Water and are summarised 

in Table D−1 and Table D−2, Appendix D. 

The concentrations of water salinity (measured as TDS mg/L) of the VPS scheme showed seasonal variation 

with the highest seasonal values [median value: 1188 mg/L; 95th %ile value: 1462 mg/L] occurring in the 

spring season (Sept-Nov 2012-2017) followed by the summer season (Dec-Feb 2012-2017; median: 1066 

 

 
6 The operational efficiency of the initially drilled bores will inform the final number of bores required for the NAIS 
scheme.  



 

14 | Sustainable expansion of irrigated agriculture and horticulture in Northern Adelaide Corridor: Task 3 – source water options 

mg/L; 95th %ile: 1304 mg/L), winter season (Jun-Aug 2012-2017; median: 1031 mg/L; 95th %ile: 1230 mg/L) 

then autumn season (Mar-May 2012-2017; median: 906 mg/L; 95th %ile: 1180 mg/L). These variations are 

attributed to the salinity level in the influent wastewater to Bolivar wastewater treatment plant with the 

highest values occurring in the spring season (e.g. 2016-2017; median: 1420 mg/L) while the lowest values 

(e.g. 2016-2017; median: 1220 mg/L) occurring in the autumn season. The infiltration of groundwater into 

sewer systems leads to an increase in salinity levels in the wastewater during the wet seasons (including the 

winter season, in SA) following soil saturation compared with the dry season (summer months, SA). 

Furthermore, the sewer system can act as a drainage system when the groundwater level rises (Karpf and 

Krebs, 2004) and where intrusion into the sewer system can occur. 

For the NAIS scheme, the TDS levels will be capped to 1165 mg/L and consequently the TDS values during the 

spring season are projected to be lower in reclaimed waters from the NAIS scheme (95th %ile: ~1165 mg/L) 

compared with the VPS scheme (95th ile: 1462 mg/L). In contrast and during other seasons, no such 

differences in the TDS values for waters of NAIS and VPS schemes can be expected. Trigger values (short-

term trigger value (up to 20 years), STV and long-term trigger value (up to 100 years), LTV) for each water 

quality (WQ) parameter for irrigation water have been identified from the Australian and New Zealand 

Guidelines for Fresh and Marine Water Quality (ANZGFMWQ), (ANZECC and ARMCANZ, 2000). The 

corresponding parameters for reclaimed water were compared with these values to assess the general level 

of crop tolerance to the irrigation using this reclaimed water source. Average root zone salinity (ECse) levels 

in soils of different textures and composition (i.e. sand; loam; light clay; heavy clay) were calculated (see 

Equation 3-1). This was done from the salinity level of the reclaimed water supplied for irrigation. Figure 3−1 

shows monthly calculated root zone salinity levels and threshold values of average root zone salinity for each 

crop investigated. 

𝐸𝐶𝑠𝑒  =  
𝐸𝐶𝑖

2.2 × 𝐿𝐹
      (3-1) 

Where ECse is average root zone salinity (dS/m); ECi is irrigation salinity (dS/m); LF is average leaching fraction 

value [0.6 for sand, 0.33 for loam and light clay and 0.2 for heavy clay soils (ANZECC and ARMCANZ, 2000)]. 

For sandy soil of the VPS (salinity uncapped), the ECse values exceeded the threshold values of onions and 

carrots during most of the year (Figure 3−1a). The calculated ECse values exceeded the threshold values of 

grapes, almonds, lettuce and capsicum during the spring season (Sep-Nov) only. Consequently, we conclude 

that these crop types would be likely to be affected by the salinity of the reclaimed water. In contrast, the 